

POS NO.	SPARE PART DESCRIPTION	PCS	ITEM NO.
	G-4816		-
1	Spout body	1	2058670
2	Base	1	2214330
3	Handle Grip	1	5227400
4	Spray Head	1	2214400
5	Lever rod	1	2058550
6	Mounting set	1	2035805
7	Dome	1	2058470
8	Hose M10x1-9/16-24UNEF-450	2	2901015
9	Cover	1	2058430
10	Strainer body	1	5227320
11	Cartridge 35	1	2043195
12	Cartridge cover	1	2066580
13	Handle base	1	2214490
14	Strainer	1	5227360
15	Nut 6 kt.	1	2214385
16	Sprayer Pivot	1	2001560
17	Nut M20x1,5 with HEX12 socket	1	221472A
18	Spray plug	1	2001160
19	Pipe	1	2214760
20	Hose M15x1-M15x1 L-1200	1	2214785
21	Aerator body M24x1	1	2000160
22	Screw M10x16 ISO 4026	1	9903388
23	Spring Pressure	1	2214690
24	Sleeve	1	2214390
25	Spindle	1	2214800
26	Spring sleeve	1	2214670
27	Sealing Sleeve	1	2214740A
28	Aerator Insert 1.75gpm	1	2811945
29	Sliding ring	1	2016700A
30	Rubber washer	2	2214375
31	Check valve	1	2000385
32	Sprayer main gasket	1	2214700
33	Strainer Gasket	1	2001630
34	Gasket 21x15x2,8	1	20045478
35	Conical Spring	1	2214680
36	Screw M5x8 ISO-4026	1	9903136
37	Hose washer	1	2214770
38	Ring	1	2066620
39	Valve M18X1-7/16"	1	2256300
40	Stub	1	2058710N
41	Spout cap	1	2058630
42	Upper column	1	2058350
43	Spout with head	1	2058150
44	Lower column	1	2058310
45	Socket column	1	2016240
46	Ring column	1	2058390
47	Insert	1	2214900
48	O-Ring 16,5x2	1	9917165
49	OR 18.3x2.4	3	9916161
50	O-ring 13,1x1,6	1	9917126
51*	O-ring 37x1,5	1	9917370
52	Spindle gasket	1	2214660
53	Gasket 18,5x10x1,5	1	2033800
54	Washer 14x8x2	2	2035830
55	Gasket with strainer Ø12,8	2	2062730
56	Sprayer Pin	1	2214790
57	Screw M4x4 PN-EN ISO 4027	1	9903024